0.018.0632.4.1

Section: NO - FRONT LIFT
HYDRAULIC SYSTEM

R6.160 DCR 4V

Ref: 0.018.0632.4

Fig. P/n QTY Name

1 0.010.3059.0 2 cylinder 80x36x160x325
2 0.900.0810.1 2 pin

3 0.010.3040.1 2 screw m 12 x 25

4 0.010.3036.2 2 washer 13x24x2.5

5 0.900.0810.2 2 pin

6 0.900.0811.5 2 pin DIN 1481 - 12x60
7 0.900.0810.3 1 valve

8 0.010.3039.0 2 screw m 8 x 70

9 0.010.3036.1 2 washer 8.4x16x1.6
10 0.900.0811.3 2 bearing

11 0.010.3061.2 1 tube RG16/CE12L

12 0.010.3050.1 1 flexible hose

13 0.010.3049.1 1 flexible hose

14 0.010.3049.2 1 flexible hose

15 0.010.3050.0 1 flexible hose

16 0.010.3052.1 2 pipe union m 16 p.1.5
17 0.010.3052.2 1 pipe union m 16 p.1.5
18 0.900.0964.8 1 pipe fittingm 16 p.1.5
19 0.010.3053.1 9 gasket 16x22.7x1.5
20 0.010.3051.2 1 pipe fitting

21 0.010.3050.2 1 nut

22 0.010.3052.0 1 plug

23 0.900.0963.6 1 tube

24 0.900.0963.7 1 tube

25 0.900.0964.0 1 bracket

26 0.900.0964.1 2 terminal

27 0.900.0964.2 1 small plate

28 0.900.0964.5 2 screw m 8 x 16

29 0.900.1419.8 1 screw m 8 x 65

30 0.010.3036.1 3 washer 8.4x16x1.6
95 0.010.3047.2 6 bushing 35x39x40

1/1



04455893.4 0

R6.160 DCR 4V
Section: NO - FRONT LIFT
FRONT HYDRAULIC POWER-LIFT

Ref: 04455893.4

Fig. P/n QTY Name

1 0.900.0808.2 1 cover

2 0.900.0963.1 1 support DX/RH/RE
3 0.900.0963.2 1 support SX/LH/LI
5 0.900.0809.9 2 shim 40x60x1

6 0.900.0808.7 1 shaft

7 0.010.3040.2 1 screw m 16 x 25

8 0.900.0809.5 1 washer 16.4x60x5
9 0.900.0808.5 1 arm dx/rh/re

10 0.900.0808.4 1 arm sx/1h/1i

11 0.900.0808.6 2 ball © 64

12 0.900.0809.1 4 pin@30x 116

13 0.900.0825.8 2 piston pin 7.5x42, kit
14 0.900.0809.3 2 bushing 16x22x18
15 0.010.3041.0 10 screw m 16 x 50
16 0.010.3037.0 14 washer 17x30x3
17 0.010.3039.2 4 screw m 16 x 80
18 0.900.0808.9 4 washer 17x45x8
19 0.900.0808.8 4 bushing 35x17x42
20 0.900.0809.0 2 plate

21 0.900.0809.4 6 screw m 20 p.2x85
22 0.010.3037.1 6 washer 21x37x3
23 0.900.0963.3 6 bushing 20x40x35
24 0.900.0963.4 1 spacer

25 0.900.0963.5 2 pin @ 8 x 26

26 0.900.0809.2 1 pin @ 25x 110

27 0.010.3048.2 1 clip 12x75

28 0.900.0809.8 1 pin @ 31

29 0.900.0808.3 1 support

30 0.010.3047.1 2 bushing 40x44x50

1/1



R6.160 DCR 4V

Section: NO - FRONT LIFT Ref: 04455893.4
HYDRAULIC SYSTEM
Fig. P/n QTY Name
1 0.010.3059.0 2 cylinder 80x36x160x325
2 0.010.3047.2 6 bushing 35x39x40
3 0.010.3040.1 2 screw m 12 x 25
4 0.010.3036.2 2 washer 13x24x2.5
5 0.900.0810.2 2 pin
6 0.900.0811.5 2 pin DIN 1481 - 12x60
7 0.900.0810.3 1 valve
8 0.010.3039.0 2 screw m 8 x 70
9 0.010.3036.1 2 washer 8.4x16x1.6
10 0.900.0811.3 2 bearing
11 0.010.3061.2 1 tube RG16/CE12L
12 0.010.3050.1 1 flexible hose
13 0.010.3049.1 1 flexible hose
14 0.010.3049.2 1 flexible hose
15 0.010.3050.0 1 flexible hose
16 0.010.3052.1 2 pipe union m 16 p.1.5
17 0.010.3052.2 1 pipe union m 16 p.1.5
18 0.900.0964.8 1 pipe fittingm 16 p.1.5
19 0.010.3053.1 9 gasket 16x22.7x1.5
20 0.010.3051.2 1 pipe fitting
21 0.010.3050.2 1 nut
22 0.010.3052.0 1 plug
23 0.900.0963.6 1 tube
24 0.900.0963.7 1 tube
25 0.900.0963.8 1 tube
26 0.900.0963.9 1 tube
27 0.010.3051.0 2 pipe fitting
28 0.900.0810.1 2 pin
4 M 30 0.900.0964.0 1 bracket
* 31 0.900.0964.1 2 terminal
3 32 0.900.0964.2 1 small plate

33 0.900.0964.3 1 support
34 0.010.3053.2 1 terminal
35 0.900.0964.4 1 screw m 6 x 25
36 0.900.0825.7 1 washer 6.4 x 12 x 1.6
37 0.900.0964.5 2 screw m 8 x 16
38 0.900.0828.6 1 screw m 8 x 60
39 0.010.3036.1 3 washer 8.4x16x1.6
50 0.900.0836.6 2 tube NW10x2250 / 2xDK12L
51 0.010.3051.0 2 pipe fitting
52 0.010.3051.1 2 pipe fitting
53 0.900.0810.8 2 pipe fitting
54 0.900.0810.9 2 pipe fittingm 22 x 1.5 12
55 0.900.0811.1 2 gasket 19.6x24.3x1.5



R6.160 DCR 4V

Section: NO - FRONT LIFT Ref: 04455893.4
HYDRAULIC SYSTEM

Fig. P/n QTY Name

56 0.900.0811.2 2 ring 28.7x37x2

57 0.900.0811.6 1 tube DK12L / CE12L

58 0.900.0811.0 2 pipe fitting m 22 x 1.5

59 0.900.0811.1 2 gasket 19.6x24.3x1.5

ﬂ'\a 04455893.4_1

2/2



R6.160 DCR 4V

Section: NO - FRONT LIFT Ref: 04455893.4
FRONT LIGHTS

Fig. P/n QTY Name

1 0.900.0811.7 2 lamp

2 0.900.0833.2 1 switch

3 0.900.0902.7 1 electric cable

3

04455893.4_2



R6.160 DCR 4V

Section: NO - FRONT LIFT Ref: 04455893.4/10

FRONT HYDRAULIC POWER-LIFT

Fig. P/n QTY Name

1 0.900.0808.2 1 cover

2 0.900.0963.1 1 support DX/RH/RE

3 0.900.0963.2 1 support SX/LH/LI

5 0.900.0809.9 2 shim 40x60x1

6 0.900.0808.7 1 shaft

7 0.010.3040.2 1 screw m 16 x 25

8 0.900.0809.5 1 washer 16.4x60x5

9 0.900.0808.5 1 arm dx/rh/re

10 0.900.0808.4 1 arm sx/1h/1i

11 0.900.0808.6 2 ball © 64

12 0.900.0809.1 4 pin@30x 116

13 0.900.0825.8 2 piston pin 7.5x42, kit

14 0.900.0809.3 2 bushing 16x22x18

15 0.010.3041.0 10 screw m 16 x 50

16 0.010.3037.0 14 washer 17x30x3

17 0.010.3039.2 4 screw m 16 x 80

18 0.900.0808.9 4 washer 17x45x8

19 0.900.0808.8 4 bushing 35x17x42

20 0.900.0809.0 2 plate

21 0.900.0809.4 6 screw m 20 p.2x85

22 0.010.3037.1 6 washer 21x37x3

23 0.900.0963.3 6 bushing 20x40x35

24 0.900.0963.4 1 spacer

25 0.900.0963.5 2 pin @ 8 x 26

26 0.900.0809.2 1 pin @ 25x 110

27 0.010.3048.2 1 clip 12x75

28 0.900.0809.8 1 pin @ 31

29 0.900.0808.3 1 support

30 0.010.3047.1 2 bushing 40x44x50
31 0.010.3046.1 2 screw m 20 p.2x70

32 0.900.0834.4 1 3 point hitch

1/1



R6.160 DCR 4V

Section: NO - FRONT LIFT Ref: 04455893.4/10
HYDRAULIC SYSTEM
Fig. P/n QTY Name
1 0.010.3059.0 2 cylinder 80x36x160x325
2 0.010.3047.2 6 bushing 35x39x40
3 0.010.3040.1 2 screw m 12 x 25
4 0.010.3036.2 2 washer 13x24x2.5
5 0.900.0810.2 2 pin
6 0.900.0811.5 2 pin DIN 1481 - 12x60
7 0.900.0810.3 1 valve
8 0.010.3039.0 2 screw m 8 x 70
9 0.010.3036.1 2 washer 8.4x16x1.6
10 0.900.0811.3 2 bearing
11 0.010.3061.2 1 tube RG16/CE12L
12 0.010.3050.1 1 flexible hose
13 0.010.3049.1 1 flexible hose
14 0.010.3049.2 1 flexible hose
15 0.010.3050.0 1 flexible hose
16 0.010.3052.1 2 pipe union m 16 p.1.5
17 0.010.3052.2 1 pipe union m 16 p.1.5
18 0.900.0964.8 1 pipe fittingm 16 p.1.5
19 0.010.3053.1 9 gasket 16x22.7x1.5
20 0.010.3051.2 1 pipe fitting
21 0.010.3050.2 1 nut
22 0.010.3052.0 1 plug
23 0.900.0963.6 1 tube
24 0.900.0963.7 1 tube
25 0.900.0963.8 1 tube
26 0.900.0963.9 1 tube
27 0.010.3051.0 2 pipe fitting
28 0.900.0810.1 2 pin
30 0.900.0964.0 1 bracket
31 0.900.0964.1 2 terminal
32 0.900.0964.2 1 small plate
33 0.900.0964.3 1 support
34 0.010.3053.2 1 terminal
35 0.900.0964.4 1 screw m 6 x 25
37 0.900.0964.5 2 screw m 8 x 16
38 0.900.0828.6 1 screw m 8 x 60
39 0.010.3036.1 3 washer 8.4x16x1.6



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-r6-160-dcr-4v-tier-3-tractor-parts-catalogue-manual-instant-download/



